(1.60 x 0.81 x 1.56 in)

Assembly Diagram Description
] 1 Base
T g U
N
= £»- ——=
LS Rivet M4-10 X4
BN
=L €SB 5
%‘a Suction Cups (32mm-M4) X4
s
Inner turntable
Screw M4-40 X3
Screw M2-8 X4
Thin-walled Bearing 61807 X1
Servo disc X1
Outer turntable
Screw M4-10 X4
Screw M4-40 X3
Nut M4 X4
Servo40.7x205x395mm X1




Assembly Diagram Description

Back arm
brass stand-offs M4-25 X2
Screw M4-10 X4
Screw M2-12 X4
brass stand-offs M4-15 X3 FromE
Screw M4-10 X6
Screw M4-30 X1
Flange Bearing MF84ZZ X2
Nylon Lock Nut M4 X1
Plastic Spacer 4x7x2 X2
Plastic Spacer 4x7x3 X2

End-effector

brass stand-offs M4-25 X2

Screw M4-10 X3

Electronic module
holder

brass stand-offs M4-60 X1

Screw M4-10 X2




Assembly Diagram Description
Left shoulder
Servo 40.7 x 20.5 x 39.5 mm  x1
(1.60 x 0.81 x 1.56 in)
Screw M4-10 X4
Nut M4 X4
Right shoulder
Servo 40.7 x 20.5 x 39.5 mm X1
(160 x0.81x1.56in)
Screw M4-10 X4
Nut M4 X4
Connecting rod
Screw M4-16 X2
Flange Bearing MF84ZZ X2
Nylon Lock Nut M4 X2
Metal Spacer 4x10x1 X2
Servo turntable
Screw M2-8 X4
Servo disc X1




Assembly Diagram

Description

Inner turntable
Quter turntable

Install the rest of
the outer turntable

Install on the base




Assembly Diagram Description

Install the left
shoulder

Screw M4-10 X2
Nut M4 X2

Install the Back
arm

Screw M3-8 X1

Aluminum alloy rod (8-45mm) X1

Install the servo
turntable and the
right shoulder

Screw M3-8 X1 Screw M4-10 X2

Screw M4-8 X2 Nut M4 X2
Brass Stud M4-70 X1




Assembly Diagram Description

Install the front
arm and the
connecting rod

Screw M4-45 X1 Nylon Lock Nut M4 X1
Flange Bearing MF84ZZ X3 Metal Spacer 4x10x1 X2

Install the connect
-ing rod to the left
shoulder

Install the servo
turntable to the

front arm
Screw M4-25 X1 Flange Bearing MF84ZZ X2
Screw M4-35 X1 Metal Spacer 4x10x1 X2
Plastic Spacer 4x7x2 X9 Plastic Spacer 4x7x3 X2
Install the
end-effector

Install the end-
effector to the
connecting rod

Screw M4-20 X1 Screw M4-40 X1
Nylon Lock Nut M4 X1 Flange Bearing MF84ZZ X3
Plastic Spacer 4x7x2 X2 Metal Spacer 4x10x1 X3




Assembly Diagram

Description

1]

Brass Stud M4-60
Screw M4-16

{‘&#. 3 ._\2\,_ %
;‘ =~ -

x>0
£y

X2
X4

Install the electronic
module holder




